
RESEARCH FOR MORE QUALITY OF LIFE
Wastewater treatment in textile industry by focusing on the application and impact 
of chemicals involved during the textile production and effluent treatments

With financial support of the
German Federal Ministry for Economic 
Cooperation and Development (BMZ)

Workshop, Knowledge Sharing Activity 
UMFCCI Building, Yangon
September 25th, 2017

Prof. Dr.-Ing. Gerhard Schories 
Head of Institute, TTZ Bremerhaven

Mirko Hänel
Head of R&D, TTZ Bremerhaven



TABLE OF CONTENT

1. Textile chemistry and process overview

2. Textile fibers and their environmental impacts

3. Water, chemicals and dyes used in textile processing and their  
environmental impacts

4. Textile effluent and its characteristics
[...]
Cellulose Fiber Direct dyes, reactive dyes, Vat dyes,
Azo dyes, Sulfide dyes

Wool Acid dyes

Silk Direct dyes, Acid dyes

Polyester Azo dyes, disperse dyes

Polyester cotton Disperse/vat dyes, 
Disperse/insoluble dyes

Polyacrylonitrile fiber wool Cationic dyes, acid dyes

Vinylon Direct dyes, vat dyes, Sulfur dyes,
acid dyes

3. Water, chemicals and dyes used in textile processing and 
their  environmental impacts

[14]

9

https://www.omicsonline.org/open-access/production-characterization-and-treatment-of-textile-effluents-a-critical-review-2157-7048.1000182.php?aid=22482


4. Textile effluent and its characteristics

Among all the textile processes, the wet processes 
produce most harmful wastewater.

It is estimated that about 1,000 – 3,000 m3 of 
wastewater is reproduced after processing about 
12 – 20 tons of textiles per day.

This water discharge after the production of textiles 
contains a large amount of dyes and other 
chemicals that are harmful to the environment.[15]

Surveys show that nearly five percent of all landfill 
space is consumed by textile waste. Besides, 20 
percent of all fresh water pollution is made by 
textile treatment and dyeing.[16]

www.ttz-bremerhaven.de

Inorganic substances
 Oxidizing and reducing 

agents
 Salts
 Acids
 Alkalis
 Dyes

Organic substances
 Dyes
 Organic acids
 Thickeners
 Finishing agents
 Detergents
 Textile auxiliaries

Textile wastes Directly dischrage into 

Environment  in Bihar India [27]

www.ttz-bremerhaven.de 10

https://www.omicsonline.org/open-access/production-characterization-and-treatment-of-textile-effluents-a-critical-review-2157-7048.1000182.php?aid=22482
http://www.fibre2fashion.com/industry-article/6262/undefined
http://www.eco-business.com/news/bihars-toxic-textile-industry/


4. Nature of effluents released from each step of wet processes

Process Effluent composition Pollutant capture pH COD (mg/L) BOD (mg/L)

Desizing Starch, glucose, 

Polyvinyl Alcohol (PVA), 

resins, fats & waxes 

Very small volume, 

high BOD (30 – 50 %) 

of total, PVA

5.8 –

6.5

10,000 – 15,000 1700 – 5200

Kiering Caustic soda, waxes, 

soda ash, sodium 

silicate& fragments of 

cloth

Very small, strongly 

alkaline, dark colour, 

high BOD values (30 % 

of total)

10 – 13 1200 – 3300 260 – 400

Bleaching Hypochlorite, chlorine, 

caustic soda, hydrogen 

peroxide, acids

Small volume, strongly 

alkaline, low BOD (5 % 

of total)

8.5 –

9.6

150 – 500 50 – 100

Mercerizing Caustic soda Small volume, strongly 

alkaline, low BOD (less 

than 1 %)

8 – 10 100 – 200 20 – 50

Dyeing Dye stuff, mordant and 

reducing agents like 

sulphides, acetic acids 

and soap

Large volume, strongly 

coloured, fairy high 

BOD (6 % of total)

7 – 10 1000 – 3000 400 – 1200

Printing Dye, starch, gum oil, 

china clay, mordents, 

acids & metallic salts

Very small volume, oily 

appearances, fairly 

high BOD

8 – 9 250 – 450 115 – 150

Finishing Traces of starch, tallow, 

salts, special finishes 

etc

Very small volume, less 

alkaline, low BOD.

7.5 –

8.5

300 – 500 100 - 200

[17]

11

https://www.omicsonline.org/open-access/production-characterization-and-treatment-of-textile-effluents-a-critical-review-2157-7048.1000182.pdf


4.a. Dyes in effluent
Due to inefficiency of the dyeing processes, up to 200,000 tons of dyes are lost to

effluents every year during the dyeing & finishing operations.

Unfortunately, most of the dyes escape conventional wastewater treatment processes
and persist in the environment as a result of their high stabiltiy to light, temperature,
water, detergents, chemicals, soap and other parameters such as bleach and
perspiration. [18]

www.ttz-bremerhaven.de

4. Textile effluent and its characteristics

4.b. Amounts of un-fixed dyes in the effluent of different fabrics

Fibre Dye type Unfixed dye %

Wool & Nylon Acid dyes 7 – 20

Pre metallised dyes 2 – 7

Cotton & Viscose

Azoic dyes 5 – 10

Reactive dyes 20 – 50

Direct dyes 5 – 20

Pigment 1

Vat dyes 5 – 20 

Sulphur dyes 30 – 40

Polyester Disperse 8 – 20

Acrylic Modified basic 2 - 3

River in China, polluted by Textile Dyes 
[28]

[19]

12

https://www.intechopen.com/books/eco-friendly-textile-dyeing-and-finishing/textile-dyes-dyeing-process-and-environmental-impact
https://www.changemakers.com/discussions/entries/fungi-based-waste-water-treatment
https://www.omicsonline.org/open-access/production-characterization-and-treatment-of-textile-effluents-a-critical-review-2157-7048.1000182.pdf


4.c. Toxicity of dyes

The measurement of BOD and COD offers a good indication of
the organic pollution of water. But these procedures alone are
not sufficient to get information about the potential harmful
effects of chemicals.

The toxic effects of other unknown and undetermined
substances in complex wastewaters can be estimated only
through toxicity studies.

Toxicity study refers to bioanalytical techniques applied to
organisms at various levels to ascertain the harmful effects of
chemicals on them. [20]

www.ttz-bremerhaven.de

4. Textile effluent and its characteristics

The salt acts like a glue to hold the dye molecules in place, and with the addition of
alkali, a certain percentage of the dyestuff (called the “fixation rate”) will permanently
grab hold of the fiber and become a part of the fiber molecule rather than remaining as
an independent chemical entity. [21]

For conventional reactive dyes, the fixation rate is often less than 80%, resulting in waste
of dyestuff, and also the need to remove that 20% (which is not fixed) from the fabric.

4.d. Salinity in the effluent

Untreated Dye waste water discharged [29]

13

http://www.ipublishing.co.in/ijesarticles/twelve/articles/volthree/EIJES31094.pdf
https://oecotextiles.wordpress.com/category/chemicals/salt-chemicals/
http://www.jbbardot.com/toxic-fashion-wrapping-your-body-in-an-dangerous-environmental-and-health-nightmare/


4.e. Chemicals involved in ETP

www.ttz-bremerhaven.de

Chemical Function

H2SO4 Neutralize the waste water controlling the PH. It is auto 
dispensed in the neutralization tank. 

Polyelectrolyte Used for sedimentation / sludge coagulation and also 
killing bacteria. 

Antifoaming
agent

Used for reduction / controlling foam. It is used auto / 
manually in the distribution tank. 

De-colorant Used for removing color. It is used auto / manually in the 
sedimentation feeding tank. 

Sodium
Hypochlorite

It is used to kill the harmful bacteria. It is used in the 
biological oxidation tank

Sodium
Hydroxide

Neutralize the acidic waste water (low pH) controlling the 
pH

Calcium 
Hydroxide

Neutralize the acidic waste water (low pH) controlling the 
pH.

Hydrochloric
acid

Neutralize the alkali waste water (high pH) controlling the 
pH.

4. Textile effluent and its characteristics

[23]

14

http://textilelearner.blogspot.de/2013/03/required-chemicals-and-their-functions.html


4.f. Textile industry standards for water pollutants

by the China National Environmental Protection Department

Parameters The limits of discharged 

concentration

The limits of discharged 

concentration for new factory

COD 100 mg/L 80 mg/L

BOD 25 mg/L 20 mg/L

pH 6 – 9 6 – 9 

SS 70 mg/L 60 mg/L

Chrominance 80 60

TN 20 mg/L 15 mg/L

NH3-N 15 mg/L 12 mg/L

TP 1 mg/L 0.5 mg/L

S 1 mg/L Cannot be detected

ClO2 0.5 mg/L 0.5 mg/L

Cr6+ 0.5 mg/L Cannot be detected

Aniline 1 mg/L Cannot be detected

4. Textile effluent and its characteristics

www.ttz-bremerhaven.de
15



www.ttz-bremerhaven.de

Parameters The Limits of 

discharged 

Concentration

COD 160 mg/L

BOD 25 mg/L

TP 2 mg/L

TN 20 mg/L

NH3-N 10 mg/L

Nitrite 1 mg/L

4. Textile effluent and its characteristics

4.g.Germans discharge standards 
for different indicators of water 

pollutants

16

4.g.Bagladesh discharge standards for different 
indicators of water pollutants



Physiochemical treatment consist of three steps [39]

a. Primary treatment 

- Remove organic colour, suspended solids

- Helps in primary reduction of COD and BOD

a. Secondary treatment

- Remove dissolved and residual organic matter aerobic mode (with air 
CO2 & CH4) or with anaerobic mode)

- Achieved by digestive action of bacteria under suitable conditions

- Reduce COD, BOD and toxicity

a. Tertiary treatment

- Remove dissolved solids (mineral salts) and residual colour and odour

- Water can be easily discharged or reused after treatment

- To reduce further TDS tertiary treatment is implemented

- Several technologies can used to treat water such as membrane 
filtration, oxidation. Ion exchange, evaporation etc

www.ttz-bremerhaven.de

5.a. General treatment approach

5. Treatment approach of textile produce water from 
wet processing

17



P
R

IM
A

R
Y

SCREENING

SEDIMENTATION

EQUALIZATION

NEUTRALIZATION

CHEMICAL 
COGULATION

MECHNICAL 
FLOCCULATION

SE
C

O
N

D
A

R
Y

AERATED LAGOON

TRICKLING 
FILTRATION

ACTIVATED SLUDGE 
PROCESS

OXIDATION 

DITCH /POND

TE
R

TI
A

R
Y

OXIDATION TECHNIQUE

ADSORPTION

MEMBRANE Filtration

ELECTRODIALYSIS

EVAPORATION

Sub merged Membrane Bio 
Reactor

Physiochemical treatment  [39]

Membrane distillation

5.a. General treatment approach

5. Treatment approach of textile produce water from 
wet processing

www.ttz-bremerhaven.de 18



5.b.Problem & solution

Problems:

Mixing of all streams of wastewater 
results into:

High BOD & COD

Huge volume

Extra cost for treatment

Requires huge area for treatment

More energy required

More man power requried

Inefficient treatments

High chemical demand

www.ttz-bremerhaven.de

Solutions:

Segregation of effluent depends on 
the combination of different wet 
process streams such as

Bleaching, mercerizing & finishing
have low volume of effluent with 
low COD & BOD.

Dyeing & printing their washing
have huge volume with high BOD , 
COD, colour appearance etc.

Desizing & kiering have high BOD, 
COD with low volume.

19



2. SCOURING
W/w Amount: 33m3/d
COD: 8000mg/l
Possible pollutants in waste 
water: Caustic Soda, waxes, 
soda ash, sodium silicate& 
fragments of cloth
Nature of waste water: 
Very small, strongly alkaline, 

dark colour, high BOD values 

(30 % of total)

3. BLEACHING
W/w Amount: 40m3/d
COD: 9000mg/l
Possible pollutants in 
waste water: Hypochlorite, 
chlorine, caustic soda, 
hydrogen peroxide, acids
Nature of waste water: 
Small volume, strongly 

alkaline, low BOD (5 % of 

total)

4. MERCERIZING
W/w Amount: 50m3/d
COD: 1600mg/l
Possible pollutants in 
waste water: Caustic soda, 
Nature of waste water: 
Small volume, strongly 

alkaline, low BOD (less than 

1 %)

6. DYEING
W/w Amount: 800m3/d
COD: 3000mg/l
Possible pollutants in 
waste water:
Dye stuff, mordant and 

reducing agents like 

sulphides, acetic acids and 

soap

Nature of waste water: 

Large volume, strongly 

coloured, fairy high BOD (6 

% of total)

7. PRINTING
W/w Amount: 600m3/d
COD: 2500 mg/l
Possible pollutants in 
waste water:
Dye, starch, gum oil, china 

clay, mordents, acids & 

metallic salts

Nature of waste water: 
Very small volume, oily 

appearances, fairly high 

BOD

8. FINISHING
W/w Amount: 1500m3/d
COD:2000 mg/l
Possible pollutants in 
waste water:
Traces of starch, tallow, 
salts, special finishes etc, 
small volume 
Nature of waste water: 
Very small volume, less 

alkaline, low BOD.

5. WASHING
W/w Amount: 200m3/d
COD: 2290 mg/l
Possible pollutants in 
waste water:
Washing agent
Nature of waste water: 
BOD, COD, pH, TDS, TSS, 
O&G, fluff 

Example: 15000 M/day Fabric is Processing

1. DESIZING
W/w Amount: 28m3/d
COD: 16000 mg/l
Possible pollutants in 

waste water: Starch, 

glucose, Polyvinyl Alcohol 

(PVA), resins, fats & waxes 

Nature of waste water: 
Very small volume, high 

BOD (30 – 50 %) of total, 

PVA

5.c.TTZ cascading approach of textile wet processing

www.ttz-bremerhaven.de 20



Segregation

 Stream 5 Washing agents , fluffs, acids

Strongly alkaline, BOD 50 – 100, COD 1000 – 2500 mg/L

 Stream 1 Starch, glucose, Polyvinyl Alcohol (PVA), resins, fats, waxes

Small volume, BOD 1700 –5200 mg / L, COD 10,000 – 18,000 mg/L

 Stream 2 Caustic Soda, Soda ash, Sodium Silicate, waxes, fragments of cloths

BOD 250 – 400 mg/L, COD 1200 – 9000 mg/L

www.ttz-bremerhaven.de

WASHING

DESIZING

SCOURING

50 - 60 % of BOD from 1700 – 5200 
mg/l

COD 10,000 – 18,000 mg /l
pH 8 – 10

30 % of total volume of Effluent

Stand alone treatments
-

possible treatment technologies: 
Biological treatment, membrane 

Separation process.

5.c.TTZ Cascading approach of textile wet processing

21



www.ttz-bremerhaven.de

Membrane filtration  & techniques:

Membrane separation and phases‘ composition

Membrane separation process is the method that uses the membrane’s micropores to
filter and makes use of membrane’s selective permeability to separate certain
substances in wastewater. Currently, the membrane separation process is often used
for treatment of dyeing wastewater mainly based on membrane pressure, such as
reverse osmosis, ultra filtration, nano filtration and microfiltration.

5.c.TTZ Cascading approach of textile wet processing

22



 MBR systems are compact, state-of-the art sewage treatment systems
that use membrane technology to decontaminate and clean sewage
water to recyclable standards.

 MBR systems has the following advantages against conventional systems:

MBR

Small footprint required

Fully automated 

High removal efficiency

Free pathogen effluent 

Low sludge generation

Low visual impact

Remote monitoring and control

Easily adaptable to existing systems  

Easy maintenance and reparation



 FILTRATION systems are compact, state-of-the art treatment systems that use
and combine different technologies of filtration (membranes, disc filter, sand filter)
and treatment to decontaminate and clean industrial water to recyclable
standards.

FILTRATION SYSTEMS

Small footprint required

Fully automated 

High removal efficiency

Free pathogen effluent 

Optimised energy consumption



 DOSING systems are complete dosing pump systems for large or small
volumes within flocculation, disinfection, and pH adjustment. There are
“plug and pump” solutions with optimised hydraulic design.

DOSING SYSTEMS

Plug and pump systems

Wide flow range

Solenoid pumps

Peristaltic pumps

Motor driven pumps



Practical applications

SBR and MBR combination system: urban and 
textile wastewater (Pune), India

Type of application: Urban and textile 
wastewater (approx. 350 PE)

Footprint: 8x8 m

Membrane type: Flat sheet Ultrafiltration

Filtration surface: 70 m²

Cut-off: 0.04 µm

Flow: 45 m3/day

Trans-membrane pressure: 80 mbar

Energy consumption: 1.2 kWh/m³



Reverse Osmosis unit ( 285 m3/d)

Type of application: Water Reuse in 
industrial textile facility 

Footprint (WxLxH):  5 x 2.5 x 2.5 m

Type of membrane: RO membrane Toray 

Number of units: 10

Pretreatment: Microfiltration cartridges 

Working pressure: 16 bar 

System recovery: 70 %

Flow: 285 m3/d

Power installed: 3.56 kW

Practical applications 



Reverse Osmosis unit ( 25m3/d)

Type of application: Production of low 
conductivity water for a cooling tower

Footprint (WxLxH):  1 x 2.5 x 1.8 m

Type of membrane: RO membrane Toray 

Number of units: 7

Pretreatment: 2 filters of 5 & 1 µm

Working pressure: 5.0 bar 

System recovery: 65 %

Flow: 25 m3/d

Effluent conductivity: 24 µS/cm 

Power installed: 0.4 kW

Practical applications



Type of application: Production of low 
conductivity water for a chemical industry       

Footprint:  0.5 x 0.5 x 1.8 m

Type of membrane: RO membrane Toray 

Number of units: 1

Pretreatment: 2 filters of 5 & 1 µm

Working pressure: 4.5 bar 

System recovery: 75 %

Flow: 5 m3/d

Effluent conductivity: 10 µS/cm 

Power installed: 0.6 kW

Reverse Osmosis unit (5m3/d)

Practical applications



www.ttz-bremerhaven.de

Membrane filtration  & rejected substances [40]:
Filtration sizes

Bacteria
Whey-

proteins

Casein Fat
Yeasts, 

moulds
size 

examples

Reverse Osmosis

Nanofiltration

0,001 0,01 0,1 1

Ultrafiltration

Microfiltration

Bacteria

Salts

Whey-

proteins

pore size [µm]

cut-off [Dalton] 200 20.000 100.000 500.000

Water Lactose

NPN Casein Fat

membrane 

processes

Yeasts, 

moulds

RO

NF

UF

MF

Westfalia Separator

5.c.TTZ Cascading approach of textile wet processing

30



www.ttz-bremerhaven.de

Membrane distillation

Membrane distillation is a thermally driven 
separational process in which separation is 
enabled due to phase change

 Driving force is the vapor pressure
gradient.

 30°C to 80°C feed temperature
 Waste heat or solar pannel [44]

Principle of membrane distillation:
 Mostly use a static pressure difference as the 

driving force between the two bounding surface.
 Selectivity of a membrane is produced by either 

its pore size in relation to the size of the 
substance.

 Membranes are made of hydrophobic synthetic 
material (e.g. PTFE, PVDF or PP) and offer pores 
with a standard diameter between 0.1 to 
0.5 µm. [44]

5.c.TTZ Cascading approach of textile wet processing

31TTZ Pilot scale MD unit

General process MD [43]



Segregation

Stream 3 Hypochlorite, chlorine, caustic soda, hydrogen peroxide, acids

Small volume, strongly alkaline, BOD 50 – 100, COD 1500 – 10,000 mg/L

Stream 4 Caustic soda, small volume, strongly alkaline, low BOD (less than 1 %)

BOD 20 – 50 mg / L, COD 500 – 2000 mg/L

Stream 8 Traces of starch, tallow, salts, special finishes etc, small volume

BOD 100 – 200 mg/L, COD 500 – 2000 mg/L

www.ttz-bremerhaven.de

BLEACHING

MERCERISE

FINISHING

5 % of BOD from 100 – 200 mg/L
COD 500 – 10000 mg / L

pH 8 – 10
30 % of total volume of effluent.

Stand alone treatments
-

Possible treatment technologies:
Neutralization, chemical

coagulation & electrodialysis.

5.c.TTZ Cascading approach of textile wet processing

32



Possible Treatment 
Technologies[40]

www.ttz-bremerhaven.de

Screening Sedimentation Equalization

NeutralizationFloculation Chemical coagulation

33



www.ttz-bremerhaven.de

Electrodialysis :

 Passing water between two plates with
opposite electrical charges.

- The cations attracted to negative charge
- Anions are attracted to positive charge.
- Both types of ions can be removed
- Electrodialysis is used on very hard water,

more than 500 mg/L as Calcium Carbonate [41]
.

TTZ laboratory scale electrodialysis

5.c.TTZ Cascading approach of textile wet processing

34

Electrodialysis process [41]



Segregation

 Stream 6 Dye stuff, mordant , reducing agents, Sulphides, Acetic acid, soap, strongly colored,

BOD 400 – 1200, COD 1000 – 3000 mg/L

 Stream 7 Dye, starch, gum oil, mordants, metallic salts, low BOD (less than 1 %)

BOD 115 – 150 mg / L, COD 250 – 2500 mg/L

 Stream 9 Unfixed dyes, printing colors, BOD 100 – 300 mg/L, COD 500 – 1000 mg/L

www.ttz-bremerhaven.de

DYEING

PRINTING

WASHING

40 - 45 % of BOD from
300 – 1200 mg/L

COD 1,000 – 3,000 mg / L
pH 8 – 10

40 % of total volume of effluent.

Stand alone Treaments
-

Possible Treatment Technologies ,
Biological & Physiochemical Combined

Treatment Processes
Activated Sludge Process, Chemical 

Oxidation, Zero Liquid Discharge

5.c.TTZ Cascading approach of textile wet processing

35



Possible Treatment 
Technologies[41]

www.ttz-bremerhaven.de

Aerated Lagoon Trickling Filtration

Activated SludgeOxidation

Screening

Ozone Oxidation

Reuse

36



www.ttz-bremerhaven.de

Advanced Oxidation Process/Ozonation [41]
 Conventional oxidation treatment have found difficulty to oxidize dyestuffs and 

complex structure of organic compounds:
- At low concentration or 
- If they are especially refractory to the oxidants.

 The goal of any AOPs design is to generate and use hydroxyl free radical (HO·) as strong 
oxidant to destroy compound that can not be oxidized by conventional oxidant.

 AOP processes are combination of :
- Ozone (O3),
- Hydrogen peroxide (H2O2) and
- UV radiation, which showed the greatest promise

 These oxidants effectively decolorized dyes, however did not remove COD completely.